AIR HELPER SPRINGS

4190

www.riderite.com

MAX (LOADED)

OPERATING PRESSURES:
MINIMUM (UNLOADED)

5 PSI
35 Psl

READ INSTALLATION INSTRUCTIONS COMPLETELY BEFORE INSTALLING YOUR KIT

INSTALLATION INSTRUCTIONS

Congratulations—your new suspension helpers are
quality products capable of improving the handling and
comfort of your vehicle while under load. As with all
products, proper installation is the key to obtaining all of
the benefits your kit is capable of delivering. Please take
a few minutes to read through the instructions to identify
the components and learn where and how they are used.
It is a good idea to start by comparing the parts in your
kit with the parts list below.

NOTE: IFANY PARTS ARE MISSING FROM THEKIT,
PLEASE CALL 1-800-888-0650.

PLEASE DO NOT CALL OR RETURN THE KIT TO
THE DEALER.

Be sure to take all applicable safety precautions during
the installation of the kit. The instructions listed in this
brochure and the illustrations all show the left, or driver’s
side of the vehicle. To install the right side assembly
simply follow the same procedures.

VEHICLE PREPARATION

With the vehicle on a solid level surface, chock the front
wheels and raise the vehicle using a jack rated for your
vehicle’s weight. Lift the wheels off the ground. Lower
the vehicle frame onto jack stands rated for your vehicles

PARTS LIST

WARNING

Do not inflate this assembly when it is
unrestricted. The assembly must be restricted
by a coil spring. Do not ever inflate beyond
recommended operating pressures for your
specific vehicle. Improper use or over inflation
may cause property damage or severe personal

injury.

weight making sure the suspension s fully extended. (Do
NOT use wood or concrete blocks to support the weight of
the vehicle.) Remove the jounce bumpers located under
the frame rail, by prying them out of the jounce bumper
cup. The jounce bumpers will not be re-used with this kit
but the bolts will be reused.

SHOCK ABSORBERS

If necessary, additional clearance between the coil turns
may be obtained by removing the shock absorbers from
the lower shock mounts and lowering the suspension
an additional one to two inches. (CAUTION: Do not put
strain or tension on the flexible brake line.)

BOLT PACK

COIL-RITE AIR SPRING 6130 2
WORK-RITE BUMPER 1258 2
COIL-RITE SUPPORT 0045 2
FACE PLATE 5784 2
SPACER RING 5786 2
CLAMP RING 5785 4
1/2" SPACER 0013 2
1/4" SPACER 5229 2
AIR LINE 0048 1
STRAIGHT FITTING 3439 2

3/8"-16 X 1" HEX BOLT

3/8"-16 X 2" HEX BOLT

3/8"-16 X 1-1/2" FLAT HEAD BOLT
3/8"-16 FLANGE LOCK NUT

3/8" WASHERS

5/16" WASHERS

INFLATION VALVE

VALVE CAP

NYLON TIES

THERMAL SLEEVE

—_

NONNBENBEANNDN

3098
3099
9168
0899

I EEEEEEEE———
07-13



AIR
INLET

D)

|
(@]
O
|_
|_
p
)
-
m
N )
Figure “A”
UPPER SPRING SEAT
N 7
SUPPORT
C )
Figure “B”

STEP 1— AIR SPRING PREPARATION (Part # 6130)

Remove the inflation valve cap from the inflation valve on
the air spring. Using the valve cap as a core tool from the
inflation valve, remove the inflation valve core from the air
spring. Exhaustthe air spring by pushing itflatthen re-insert
the valve core back into the air spring to keep it collapsed.

STEP 2—INSTALLING THE AIR SPRING

Insert the top of the flattened air spring into the coil spring
through the lowest opening with the inflation valve inlet at
the top as shown in Figure “A”.

STEP 3—ADJUSTING THE AIR SPRING

Push the air spring up into the coil spring by hand or with
a blunt tool. DO NOT use anything with sharp edges or
corners as this may damage the air spring.

When the air spring is completely within the coil spring,
remove the valve core to let the air back into the air spring.
Allow the air spring to return to its normal shape.

Install the spacer on top of the air spring. See Figure
“B”. Once the weight of the vehicle is applied to the sus-
pension aid the air springs are pressurized, the spacer will
stay in place.

STEP 4— PREASSEMBLY OF THE WORK-RITE
(Part # 1258)

Select one Work-Rite load assist and one face plate (Part
# 5641) for the kit. Attach the Work-Rite to the face plate
using the 3/8"-16 x 1" hex bolt, flat washer, and lock nut.
See Figure “C”.

NOTE: An optional spacer may be installed to engage
the Work-Rite sooner when aload is applied. To install,
place between the Work-Rite and the face plate. If
the spacers are installed, use the 3/8"-16 x 2" bolts
instead of the 3/8"-16 x 1" bolts. There should be 1/4"
to 3/8" between the Work-Rite and the jounce stop.
See Figure “D”.

STEP 5— INSTALLING THE ASSEMBLY ONTO
THE VEHICLE

Select one spacer ring from your kit and place it around
the jounce bumper cup. Place the assembly against the
bottom of the jounce bumper cup and align the holes in
the face plate with the holes in the spacer ring. Place the
clamp rings on top of the space ring, aligning the holes.
Insert the 3/8"-16 x 1-1/2" flat head bolts into the tapered
holes on the face plate and secure to the clamp ring with
the flange lock nuts. See Figures “C” & “D”.

STEP 6— REATTACH THE SHOCK ABSORBER

Attach shock absorbersif removed earlierin the installation.
Torque to manufactures specifications.

STEP 7— ROUTE THE AIR LINE

Cut the remaining air line tubing into two equal lengths
(cut the tubing as squarely as possible). Select a location
for the inflation valves in a protected area, such as the
bumper or fuel fill floor (Note: The inflation valve will be
installed in Step 8).

Insert the air line tubing into the push-to-connect fitting
on the air spring as far as possible. Route the tubing from
the air spring to the inflation valve, making sure to avoid
direct heat from the engine, exhaust pipe and away from
sharp edges. Secure with Nylon ties provided in your kit.



3/8"-16 FLANGE
LOCK NUT

Figure “C”

JOUNCE
BUMPER

3/8"-16 FLANGE
LOCK NUT

SPACER
« RING

- 3/8"-16 FLAT
/ 7HEAD BOLT

3/8"-16 FLAT > -
HEAD BOLT— . S / %

3/8"-16 FLANGE
LOCK NUT

Ok

*OPTIONAL SPACERS*
CAN BE USED TO ENGAGE
WORK-RITE SOONER

N
%{%2 que
\,‘\./',/ WORK-RITE
3/8"-16 X 1"
FLAT WASHER—" HEX BOLT

OR
3/8"-16 X 2"
HEX BOLT FOR SPACERS



COIL-RITE FRAME

CLAMP RINGS,
SPACER RING,
[FACE PLATE

N\ WORK-RITE

1/47-3/8”

N DRIVER'S SIDE

NN

Figure “D”

REAR BUMPER

W

[AIR LINE — |

Figure “E”

fAIR LINE

@)

PUSH-TO-CONNECT
INFLATION VALVE

FLAT WASHER

~~

BODY OF
VEHICLE

@\
W
e S

Figure “F”

STEP 8—INSTALL THE AIR LINE AND
INFLATION VALVE

Select a location on the vehicle for the air inflation valves.
The location can be located on the bumper or the body
of the vehicle, as long as it is in a protected location so
the valve will not be damaged, but maintain accessibility
for the air chuck see Figure “E”. Drill a 5/16" hole and
install the air inflation valve using two 5/16" flat washers
per valve as supports see Figure “F”.

FOLLOW STEPS 1-8 FOR THE OTHER SIDE OF
THE VEHICLE.

STEP 9— INFLATE AND TEST

Inflate the air springs to recommended operating pres-
sure (see page 1 for operating pressures). With a soap
and water solution, check for air leaks around the fittings
and valve core. We recommend inflating and deflating
in 5 psi increments to find the ideal riding condition for
your vehicle.

STEP 10— COMPLETION

This now completes the installation. Install. Raise the
vehicle and remove the jack stands and lower the vehicle
back onto the ground. Inflate the Coil-Rite air helper
springs to 5 psi.

NOTE: Check air pressure on a monthly basis.



Do Not Return This Product
to the Dealer or Distributor

If you are

* missing parts,

* experiencing installation problems, or

* have technical concerns regarding this product,
you may contact a Firestone Technical Service Representative at rrtech@fsip.com or at 800-888-0650 (option 1, and
then option 2). Representatives are available from 7:30 a.m. — 4:30 p.m. Eastern on Monday — Friday, excluding holidays.
If you are located outside of the United States, you should first contact your distributor or dealer directly with any issues.

When contacting Technical Service, please have the kit or part # ready, along with the make, model, and year of the vehicle.
You may also need to provide details, such as 2WD/4WD or if the vehicle has been lifted or lowered from stock height.

If you have a warranty concern, please include in your email a detailed description of the situation, a photo(s) of the
issue, and your contact information, including ship-to address.

WARRANTY COVERAGE*— The Ride-Rite™ kits, components, and accessories are warranted against defects in
workmanship and materials. This warranty does not cover service or labor charges, neglect...to the product.

PERIOD OF COVERAGE:
» Ride-Rite air springs — Lifetime Limited » Work-Rite load assists — 2 Years Limited
» Sport-Rite air springs — Lifetime Limited  Air-Rite accessories — 2 Years Limited
 Coil-Rite air springs — Lifetime Limited  Brackets, hardware, fittings, air line, and other
 Level-Rite air springs — Lifetime Limited components — 2 Years Limited

HOW TO MAKE A WARRANTY CLAIM — If you purchased your air springs in the U.S. or Canada and believe
you have a part with a warrantable defect, call Firestone directly at 1-800-888-0650.

International customers should contact their distributors or dealers directly with any problems.

(*) Please refer to the “Firestone Limited Lifetime Air Spring Warranty” for details, terns, and conditions.

21-8387 01-13 NAD-37143-1



N2

ANVdINOD S1ONA0Y¥d TVIYLSNANI INOLSIHI4
‘bunds 11y
&= L soqunp s.pLiom

azéh@?:_.h

‘Ajuediem siyj puoAaq puaixa ysiym ssaully pue Ajjiqejueysiaw jo Ajuessem paijdwi Buipnpul ‘paljdwi 10 ssaadxa ‘sanjueliem ou
ade 249yl "noA o3 Ajdde jou Aew uoisn|dxa 10 uonjejiwi] dnoqe syl “sabewep jerjuanbasuod 40 jejudapidul Jo uoijeliwi] 40 UOISN|IXD
a3 mojje 1o sise| Ajuedsem paljdwi ue Buoj] moy uo suoijeliwi| Mojje J0uU Op S93e]S dWOoS °"d)e)s-03-23e)ls wody Alea Aew jey) sjybia

1930 aAey osje Aew noA "s1ybii [e63] o13103ds noA saAlb Ajuediem siy] "SSO| [BIDJISWWOD 10 ‘Dduaiuaauodul ‘awy jJo sso| 3onpoad ay3y
JO 9sn Jo sso] 10j swied buipnpaul sasuadxa |ejuapidul 10 sabewep |eijuanbasuod 10y uonebijqo Aue sapn|oxa Ajjediy109ds auoisauiy

‘Aem Aue ul 9|geubisse jou S| pue 9|geJajsuell-uou s| Ajueliem Siyl "uoie|jeisul Jo ajep ayj Jo jooud se 3di@dad InoA
pue J3||eisul JnoA yiim 30eJ3uod JInoA Jo Adod e uieiad pjnoys noA Ajueduem siyi o3 310afgns syusuodwod 4o 3onpoud
Aue ‘uonndo s31 3e ‘eoe|dad J0 Jiedad |[Im Buo3lsadid ‘30949p Bulinjoejnuew e Jo 3 nsad e se pajie) Alquiassy buds Jaiy
911y 9pIy 9yl 1Byl pauIwIRlap SI M 41 paseyddnd sem 31 Ydiym wody Ja||ejsul Jo Jajeap ayjy 03 Ajguwasse bupids Jie ayj
uJnad 03 350D 3Y3 pue 3DIYaA ay3 wody 3pnpouad ay3y buiaowad ul paJandul S3s0d Aue 104 9|qisuodsal q [|IM JI9WNSU0d
9yl ‘Ajlqwsasse bulids Jie ayj Auedwodde jeyj suoidniisul syl 03 buipiodde padIAISS pue paujejulew usaq jou

aAey yoiym syonpodd o] Ajdde jou |im Ajueddem ayz ‘uonippe ul ‘sasodind |eioJawwod o) pash 10 suonledijdde peod
440 4o Buiped ul pasn ‘pajjeisul Ajldadoadwi ‘paldde Ajuadoadwi usaq aAey eyl saljquuassy bulids Jiy 91y apry 03 Ajdde
j0u saop Ajuellem siy] ‘uonedjidde ajelidoidde ayj uo pajjeiSul pue suoledldads s,au03sadi4 03 buip.aodde suonipuod
HBuinesado [ewaou Japun pasn si Ajquiassy bulids Jdiy 93y apry ay3 uaym Jdaseydind [1e3ad |euibiio ay3 Jo JoARy Ul

sunJ Ajueaaepy siyl (noA o3 Ajdde Jou Aew uoniaeliwi| aA0ge ayj os sise| Ajuediem paljdwi ue buo|] Moy uo uojizeliwi]
MO||B 30U Op S2}R3}S dWos) Ajuellem siyl Jo poriad abeianod ayj 0] uojrelnp ul pajiwil| aJe sanueliem paljduwi Auy

7

\
_

DoIoA0D SI 1eU/M

'91ep AJDAIIBp

[1e32d |eulblio ay3 uo suibaq Ajuedsem Siy|  *3Sdl SINDD0 JOASYDIYM SS|IW 000 2 10 syjuow (1) Inoj-Ajusmi Jo
poliad e Jo) pajuedsem aJe bulids die ayy Auedwodoe yoiym siaxoeldq Jamo| pue Jaddn pue siaudise) syl paj|eisul
Ajjeulblio sem 31 Yyoiym uo 3|21YyaA ay3 sumo Jaseyddnd |euibiio syl se buo| se o) pajuetsem s| buids Jiy syl

DOLIod AJUBIiB)

‘jJuswade|dad J0J
sab.aeyd 921AISS 49310 40 UOIIR||RISUl BpPN[DUl J0U S0P Ajuediem pajiwi| syl uUaseydlnd [1e3ad [euiblio ayl Aq paumo si
pajeisul Ajjeuiblio sem wa3sAs ayl Uydiym uo s[2IYaA 3yl se buoj se 1o suoiaediydads s,1ainjoejnuew ayl o3 buipaodoe
wiolad |Im Ajquiassy buluds Jiy 911y apry sl 1ey3 syuetiem (,au03sadi4,) D11 Auedw o) S1oNpodd |el3snpul auolsadid

ALNVHUVM DNIUAS UIV FWILIAIT AILIWIT AINOLSIUIL

SIS ZINSZUINS IS ZUNSZHNS NS S 7

INZIN)

K/




